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Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0021
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0019

-10 Normal Voltage 0.0026 PASS
-20 Normal Voltage 0.0034
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0017
20 Battery End Point 0.0032

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5V. ; Maximum Voltage =4.4V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : IHDT56ZJ5

Page Number

: A69 of A140

Report Issued Date : Jan. 08, 2021

Report Version

. Rev. 02




saronas. FCC RF Test Report Report No. : FGON1201B
LTE Band 5
Peak-to-Average Ratio
Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size Full RB Full RB Result
Lowest CH
Middle CH 5.16 5.94 PASS
Highest CH
Mode LTE Band 5/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size Full RB Result
Lowest CH - -
Middle CH 6.09 - - PASS
Highest CH - -
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TL 1 831.685 MHz -8.72 dBm nds 26.00 dB T1 B31 565 MHz -11.65 dam nds 26.00 d8
T2 1 841.375 MHz -3.51 dBm  factor 66.2 T2 B41.315 MHz -10.32 dém  factor 86.0
A e

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56ZJ5

Page Number

. A72 of

A140

Report Issued Date : Jan. 08, 2021
. Rev. 02

Report Version



saranis. FCC RF Test Report

Report No. : FGON1201B

Occupied Bandwidth

Mode

LTE Band 5 : 99%0BW(MHz)

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.07

9.09

Spectrum b Spectrum =
Ref Level 24.20 dém  Offset 420 db & RBW 300 kHz Ref Level 24.20 dém  Offset 4.20 dé & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 MM 16.55 dBm| 2 ™Il 15.02 dBm|
1 o P ) ST 839.4570 MHz 5 R . ) ! 837.0790 MHz
. Y ~ P Ty 9.070920071 MHz 104 el e T e B A 9.090909091 MHz
E ] | e \
/ \ y
0ds : 0 de [ it
/ | |
-10 dBm - -10 dBm - !
! / L
2 L p { L
20— —— ] —— 20 dom —— =
P! i A (N, N AT TN B "
-30 dBm /30 dBm=2 -
40 dBm 40 dBm
50 dBm -50 dBm
-60 dBm -60 dBm
-70 dém =70 dém
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz )
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result Type | Ref | Tre | X-value | ¥-value | __Function Function Result |
ML 1 839.457 MHz 16.55 dBm ML 1 637.079 MHz 15.02 dém
T1 1 831.9645 MHz 11.15 dBm Occ Bw 9.070925071 MHz T1 1 831.9645 MHz 9.51 dém Occ Bw 9.090909091 MHz
Tz 1 841.0355 MHz 10.51 dBm T2 1 841.0554 MHz 9.18 dBm
g e

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56Z2J5

Page Number : A73 of A140
Report Issued Date : Jan. 08, 2021
Report Version . Rev. 02




SPORTON LAB.

FCC RF Test Report Report No. : FGON1201B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 22.20 dBm
SGL Count 100/100
@1 AvgPwr

Offset 4.20 dB Mode Auto Sweep

Ref Level 2220 dém  Offset 4.20 dg

SGL Count 100/100

Mode Auto Sweep

(@1 dvgPwr

Hmit-ghec £ SPURIRHIE CHBEKABS - PARS
Line _SPURIOUS_|INE_ABS PAES ﬂ Line I(Mf JUS_LINE_ABS PABS
10 dBm ! \ 10 dBm ’ ]|
0ds — 0 dBm J i
-10 dem ! -10 dBm—tgt
| SPURIGUS_LINE £B5_ ‘N f
20 dBm 1 f
-30 dBm Fa i
v v
-40 dBm } \“"\/ \
-50 dem ] n
P L/ \J - .y
-60 dem -60 dBm -
70 dem 70 dBm.
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'"iSSi“TS ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc |  Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz 522,99600 Mz -49.42 dBm -36.42 06 47 D00 WIS | 849 P00 Wiz 100,000 Kz e e 50.57 o _QWI
923.000 Mrz | 824,000 Mhz 20.000 kiz £23,35950 MHz -23.78 dam -10.78 d8 240,000 MHz | 850.000 MHz 20.000 kHz £49,00050 Mz -23.37 dém -10.37 de
524000 MHz 526.000 MHz 100.000 kHz 824.25075 MHz 20.21 dem -9.59 dB 850.000 MHz B860.000 MHz 100.000 kHz 850.58442 MHz -48.92 dBm -35.92 db
T — —
i - I w
Date: 15.DEC.2020 23:54:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep Ref Level 22.20 dém  Offset 4.20 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Hritghecic f SPURIRHECHBEKABS _. PARE
Line _$PURIOUS_) INE_ABS PABS Line 'PIIH[}HIH INE_ABS PASES
10 dBm: b, 10 dBrf “"*\
RN e
[ [ |
-10 dem i 1 Lm l
| SPURIOUS_LINE_ABS_ \ J
-20 dem o Bm
) " .
-30 dBm -30 dBm
Y
-40 dBm -40 dBm -
50 dam — 50 dBm
. .
-60 dBm —— -60 dBm —
70 dém -70 dBm
Start 815.0 MHz 3003 pts stop 826.0 MHz | ||[Start 847.0 Mhz 3003 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguency |  Powerabs | ALimit
£15.000 MHz 823.000 MHz 100.000 kHz 92297203 MHz -41.62 dém -28.62 dé 947.000 MHz §49.000 MAz 100.000 kHz 846.15385 MHz 13.10 dBm -16.90 dB
523.000 MHz £24.000 MHz 20,000 kHz 923,99550 MHz “27.27 dém “14.27.d8 849,000 MHz 850.000 MHz 20,000 kHz 849,00050 MHz -27.39 dBm -14.39 dB
£24.000 MHz 526.000 MHz 100.000 kHz 52483017 MHz 12.52 d3m L7389 .de 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -38.89 dBm -25.89 dB
—
i J [ i
Date 23:57:26 Date: 16.
Sporton International (Kunshan) Inc. Page Number 1 A74 of A140
TEL : +86-512-57900158 Report Issued Date : Jan. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 02

FCC ID : IHDT56ZJ5



SPORTON LAB.

FCC RF Test Report Report No. : FGON1201B

LTE Band 5/1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 22.20 dbm  Offset 4.20 dB Mode Auto Sweep RefLevel 22.20 dém  Offset 4.20 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 fugrwr
it Tk f SPURIRHIGCHBEKABS_: PARS
Line _§PURIOUS_| INE_ABS PAES ['\L Line :rum INE_ABS PAES
10 dBm 10 dBm ’
0d8 ‘{ \ 0 dBm J]
-10 dBm \ -10 dBm
| SPURIGUS_LINE £B5_ '\ {
-20 dBm N -a0 dem
-30 dBm A 30 di
v Y
-40 dBm A " i _\.‘
-50 dem / 50 dBm =
p— S
-60 dem - -60 dBm
e B S—
70 dem 70 dBm.
Start 815.0 MHz 3003 pts Stop 826.0 MHz | || 'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,59640 MHz -49.67 dém -36.67 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.75924 MHz 19.39 dbm -10.61 dB
923.000 Mrz | 824,000 Mhz 20.000 kiz £23.35950 MHz -22.96 dam -9.96 dB 240,000 MHz | 850.000 MHz 20.000 kHz £49,00050 Mz -23.43 dBm -10.48 de
524000 MHz 525,000 MHz 100.000 kHz 824.27073 Mz 19.86 dBm -10.14 dB 850.000 MHz 860.000 MHz 100.000 kHz B850, 46454 MHz -48.52 dBm -35.92 dB
—
i ] (] i
2020 23:55:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 22.20 dBm
SGL Count 100/100

Offset 4.20 dB Mode Auto Sweep

Ref Level 22,20 dBm
SGL Count 100/100

Offset 4.20 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Hritghecic f SPURIRHE CHBIEKABS PR
Line _$PURIOUS_| INE_ABS PABS Line _$PURIDUS_LINE_ABS. PASS
10 dBm ek,
0dB {) 0 dBy ]|
-10 dem : l m 1
| SPURIOUS_LINE_ABS_ l \ ‘l
-20 dem l 1"" -20,gBm
" l
-30 dm /.‘"ff -30 dem \‘\
-40 dBm W 40 dBm "W\\
.
-50 dem e ur 50 dBm
it T
-60 dBm — m.ﬁW‘M’WﬁM 0 o S
70 dém 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 Hz | [[Start 847.0 Mz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | aLimit || Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
£15.000 MHz 823.000 MHz 100.000 kHz 922.98002 MHz -41.24 dém -28.24 dé 947.000 MHz §49.000 MAz 100.000 kHz 846.36563 MHz 11.05 dBm -18.05 dB
523.000 MHz £24.000 MHz 20,000 kHz 823,99950 MHz ~29.47 dém -16.47.d8 849,000 MHz 850.000 MHz 20,000 kHz 849,00050 MHz -28.59 dBm -15.59 dB
824.000 MHz £26.000 MHz 100.000 kHz B24.72527 MHz 11.88 dBm -18.12 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -41.10 dBm -28.10 dB
T vy —
) [ i )
Date: 15.DEC.2020 23:5%9:04
Sporton International (Kunshan) Inc. Page Number : A75 of A140

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56ZJ5

Report Issued Date : Jan. 08, 2021

Report Version

. Rev. 02



SPORTON LAB.

FCC RF Test Report

Report No. : FGON1201B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 22.20 dBm
SGL Count 100/100

Offset 4.20 dB

Mode Auto Sweep

Ref Level 2220 dém  Offset 4.20 dg

SGL Count 100/100

Mode Auto Sweep

z020

00:46

@1 AvgPwr @1 fugrwr
t i £ SPURIRHIGCHBEKABS_: PARS
Line _SPURIOUS_|INE_ABS PAES /"\ Line 1bUS_LINE_ABS PABS
10 dBm m 10dém t
| [
ods f‘ | 0 dem !‘
-10 dem L -10 dBm
| SPURIGUS_LINE £B5_ ‘hi ﬂ
-20 dem 1“ 20 dBm
‘H
™ |
-30 dBm 30 di
/
d A 7
-40 dem ::."Ey;,f
A W \
-50 dem e 50 dBm
T N
60 dem — -60 dBm
________ .
70 dem -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc |  Powerabs | ALimit
£15.000 Mz 823,000 MHz 100,000 kHz 922.55644 MHz -50.30 dém -37.30 d& 547.000 MHz W?UE%IHZ 100.000 kHz a‘t_?ﬁg Mhz 16.51 dbm -uwl
893.000 MHz | 674.000 Mhz £0.000 kHz £23,58550 MHz -26.21 dém -13.21 d& 549.000 MHz | 850.000 MHz 20.000 kHz 849,00050 MHz -25.26 dbm -12.26 db
524.000 MHz 826,000 MHz 100,000 kHz 824,26074 MHz iszden it BE0.000 MHz 560,000 M 150,000 ke 550 55445 Wi ~45.56 dam ~26.66 B
Y
] ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 22.20 dBm
SGL Count 100/100

Offset 4.20 dB

Mode Auto Sweep

Ref Level 2220 dém  Offset 4.20 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Hmit-GHreck + SPURIRHECHBEKABS _. PARE
Line _$PURIOUS_| INE_ABS PABS Line _$PURIDUS_LINE_ABS. PASS
10 dBm 10 dB sl
7 "1‘ J \
0dB / \ 0 dBy \
|
-10 dem ,} | -10 dgm
| SPURIOUS_LINE_ABS_ [ N \
-20 dem [ \ 20 1Em ‘
-30 dBm ') LT dem k‘
-40 dBm /}. 40 dem
-50 dem e _T_, 50 dBm \ -
e e
| .
-60 dBm - -60 dBm e —
IO ESE— R S—
70 dém -70 dBm
Start 815.0 MHz 3003 pts stop 826.0 MHz | ||[Start 847.0 Mhz 3003 pis Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823.000 MHz 100.000 kHz 92298801 MHz -45.15 dém -32.15 dé 947.000 MHz §49.000 MAz 100.000 kHz 846.36164 Mhz 10,89 dBm -19.11 dB
523.000 MHz £24.000 MHz 20,000 kHz 823,99550 MHz -32.33 dém -19.33.d8 849,000 MHz 850.000 MHz 20,000 kHz 849,00050 MHz -32.24 dBm -19.24 dB
£24.000 MHz 526.000 MHz 100.000 kHz 22490410 MHz 10.55 d3m _io-4cde 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -43.96 dBm -30.96 dB
T vy —
) [ i )
Date: 16.DEC.2020 01:11:28
Sporton International (Kunshan) Inc. Page Number : A76 of A140

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56ZJ5

Report Issued Date : Jan. 08, 2021

Report Version

. Rev. 02



e as. FCC RF Test Report

Report No. : FGON1201B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge /1 RB

spectrum

==
= Spectrum

2020 00:0

Ref Level 22.20 dbm  Offset 4.20 dB Mode Auto Sweep RefLevel 22.20 dém  Offset 4.20 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
it Tk FARS —= SPURIRHIGCHBEKABS PARS
Line _§PURIOUS_| INE_ABS PAES |(‘\ Line _puUrtous| lINE_ABS PABS
10 dBm [ 10dem i
0d8 lH 0 dem j l
-10 dem i -10 dBm
| SPURIOUS_LINE_ABS_ |r [r
-20 dam 'L -20 dem JJ
-30 dBm / } /"”\ 3 dem—r WM‘ l\
-40 dBm A ahagrh] L'\‘ ;
50 dam A 50 dBm AN
— WO
H_a-\___,..j ] ™
-60 dem -60 dBm
VDTV NOT, T
70 dem 70 dBm.
Start 815.0 MHz 3003 pts Stop 827.0 MHz_| |[I'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz 522,00600 MAz -43,50 dem -30.50 d6 546.000 MHZ 840,000 M2 100,000 Kz 848.77672 MHZ 50.30 < .70 08
923.000 Mrz | 824.000 Mhz 30.000 kHz £23,35950 MHz -21.76 dam -8.76 d8 249,000 MHz | 850.000 MHz 30.000 kHz £49,00050 Mz -21.08 dBm -8.05 d8
524000 MHz 527000 MHz 100.000 kHz S24.28022 Mz 20.48 dBm -9.52 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -39.03 dBm -26.09 dB
—
i ] (] i

00:13:42

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum L

Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep Ref Level 22.20 dém  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Hmit-GHreck + I SPURIRHECHBEKABS _. PARE
Line _$PURIOUS_) INE_ABS PABS | Line _§PURIOUS NE_ABS PASES
" 10 gAm
10 dBrm r,_  — i MWM
0 dB \ dBm i
-10 dem ‘) \ -10 dBm i
| SPURIOUS_LINE_ABS_ ’ ‘
-20 dem J -20 dBm ]I
-30 dBm I — -30 dBm V] \\
-40 dem -40 dBm
v
. e |
-50 dem -50 dBm e
- ~
L™ e OSSP I
60 dBm—; St -60 dBm e
70 dem -70 dbm
Start 815.0 MHz 3003 pts stop 827.0 MHz | |[[Start 846.0 MHz 3003 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
| —Range Low Range Up RBW Freguency Pawer Abs Alimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit
515.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -29,37 dém -16.37 dB 546.000 MHZ 849,000 MH2 100.000 kHz 84702048 MH2 5.60 dBm 21.20 dB
523.000 MHz £24.000 MHz 30.000 kiz 823.99750 MHz -29.77 dém -16.77.d8 849,000 MHz 850.000 MHz 30,000 kHz 849,01648 MHz -29.16 dBm -16.16 dB
£24.000 MHz 527.000 MHz 100.000 kHz 52514336 MHz 9.04 ddm ~20.96 db 850.000 MHz 860.000 MHz 100.000 kHz 850.15485 MHz -29.10 dBm -16.10 dB
T vy —
) [ i )
Date: 16.DEC.2020 00:10:27
Sporton International (Kunshan) Inc. Page Number 1 A77 of A140
TEL : +86-512-57900158 Report Issued Date : Jan. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 02

FCC ID : IHDT56ZJ5




SPORTON LAB.

FCC RF Test Report Report No. : FGON1201B

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 22.20 dBm
SGL Count 100/100

Offset 4.20 dB Mode Auto Sweep

Ref Level 22,20 dem
SGL Count 100/100

Offset 4.20 d& Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
it T —-- - SPURIRHIECHBEKABS PARS
Line _$PURIOUS_J INE_ABS PABS |f\ Line 'I—'IIRI[]\IHIf NE_ABS PABS
10 dBm “ 1 10 dBm [ I
ode ! l 0 dem r -
-10 dem L' -10 dBm
| SPURIGIUS_LINE_ABS_ I ﬁ
-20 dem lh 20 dBm i
-30 dBm / w ("‘\ 3? dem M \
-40 dem s / W :f L] (e
-50 dBm = ,_,JIM -50 dBm \ MM WJ\
JAY ut L™
S I PP
-60 dem -60 dBm
e R SR
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (|'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 92293207 MHz -38.67 dém -25.67 d 546.000 MHz 849.000 MAz 100.000 kHz 848.72278 MHz 19.22 dBm -10.78 dB
923.000 Mrz | 824.000 Mhz 30.000 kHz £23,99550 MHz -22.22 dém -9.22 db 849,000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -22.07 dBm -0.07 dB
524000 MHz 527.000 MHz 100.000 kHz 824.27722 MHz 19.51 dBm -10.49 dB 850.000 MHz B860.000 MHz 100.000 kHz 85003457 MHz -33.96 dbm -20.96 db
—
i J (] i
2020 00:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum Spectrum L
Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep RefLevel 22.20 dém  Offset 4.20 d& Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Hritghecic FARS - SPURIRHE CHBIEKABS PR
Line _$PURIOUS_} INE_ABS PABS | Line _$PURIOUS NE_ABS. PASES
10 dBm 10 gBm
VA M""""“\ e Pt
ods [ X dem T
J * |
-10 dem W fIl-10 dom :
| SPURIOUS_LINE_ABS_ ) ]|
-20 dem [ 20 dBm }
-30 dBm -30 dem -
=
”/.-L‘,_p) !..._“_\J —
-40 dBm M -40 dBm
B |
-50 dém MMJ <50 dem: —
A |
<60 B M — gt -60 dBm
S
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | |[['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,04805 MRz -31.60 dem -16.60 06 846,000 MHZ 840,000 M2 100 000 kHz 846 52507 MHZ 8,13 cbm ~21.67 08
923.000 Mrz | 824.000 Mhz 30.000 kHz £23,53550 MHz -3L.57 dém -18.57 d8 849,000 MHz 850,000 MHz 30,000 kHz 849,01548 MHz -31.53 dBm -18.53 dB
524000 MHz 527.000 MHz 100.000 kHz 826.10539 MHz 7.75 dem -22.25 dB 850.000 MHz B860.000 MHz 100.000 kHz 85001459 MHz -31.01 dbm -18.01 db
T vy —
I - I w
Date: 16.DEC.2020 00:12:05
Sporton International (Kunshan) Inc. Page Number : A78 of A140

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56ZJ5

Report Issued Date : Jan. 08, 2021
Report Version . Rev. 02



SPORTON LAB.

FCC RF Test Report

Report No. : FGON1201B

LTE Band 5/ 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 22.20 dBm  Offset 4.20 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Ref Level 2220 dém  Offset 4.20 dg

SGL Count 100/100

Mode Auto Sweep

(@1 dvgPwr

t T - - SPURIRIE CHBEKABS PARS
Line _3PURIOUS_| INE_ABS PASS | f\ Line _§PURIOUS( kINE_aBS PABS
10 dem j l 10dem { ‘
ods - f‘
-10 derm: !‘ -10 dem :
| SPURIOUS_LINE_ABS_ PV
-20 dBm l -20 dem f
-30 dBm \w,\ £ 30 dem
o JATSVUNIUAL ooy SN
/ - A A
-50 dBm M 50 dem
Fy
] e~y = ALY -
-60 dem fro—y -60 dBm e
SN R 1
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (|'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  alimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,92408 MHz -43.40 dBm -30.40 d& 546500 MIZ | 845.000 W2 100.000 kHz 516, 72878 1Tz 16.92 dBm -uwl
523.000 MH2 | 694,000 MHz 30.000 kiz £23,99550 MHz ~25.46 dbm -12.46 d8 849,000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -25.02 dBm -12.02 dB
524.000 MHz 827,000 MHz 100,000 kHz 824,24725 MHz 18.55 dBm -11.45 d8 850,000 MHz B80.000 MHz 100000 kHz £ED.04436 MHz 41,61 cbm 26 81 db,
—
i J [ i
2020 00:52:46
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum
Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep RefLevel 22.20 dém  Offset 4.20 d& Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Hritghecic f - SPURIRHE CHBIEKABS PR
Line _$PURIOUS_) INE_ABS PABS | Line _$PURIOUS NE_ABS. PASES
10 dBm 10dBm
NI 1 P o v
ods \ dBm *
|
-10 dom J \1 10 dem :
| SPURIOUS_LINE_ABS_ J 1
-20 dém ‘ -20 dBm 1
-30 dm 30 dem L’“\r
.JL T~
40 dBm - -40 dBm
- ™,
-50 dem — -50 dBm
S S T N
-60 dBm 60 dbm i, S S
I o S
70 dam 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | ([['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
515.000 MAz 823,000 MHz 100,000 kHz 822,99600 MHz -35.16 dBm -22.16 0B 4000 WIS | 849 P00 Wiz 100,000 Kz e e .50 dbm -zaml
523.000 MHz 824,000 MHz 30.000 kHz 823,99350 MHz -34.69 dBm -21.69 dB 549,000 MHz 850,000 MHz 30,000 kHz 349 00050 MHz 34 40 dBm 2140 de
824.000 MHz B27.000 MHz 100.000 kHz 825.54795 MHz £.74 dBm -23.26 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -34.61 dbm -21.61 dB
T vy —
I L i )
Date: 16.DEC.2020 00:51:08
Sporton International (Kunshan) Inc. Page Number 1 A79 of A140

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56ZJ5

Report Issued Date : Jan. 08, 2021
Report Version . Rev. 02



SPORTON LAB.

FCC RF Test Report

Report No. : FGON1201B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 22.20 dBm  Offset 4.20 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Ref Level 22,20 dem
SGL Count 100/100

Offset 4.20 d& Mode Auto Sweep

(@1 dvgPwr

it Tk FARS SPURIRHIG CHBEKABS_: PARS
Line _3PURIOUS_| INE_ABS PAES ‘f\ Line _§PURIOUS_LINE .mﬂ PAES
10 dem } \ 10dem ’
0 da J 0 dem i \
-10 dem: ,I ! -10 dem 'Id"‘
| SPURIGIUS_LINE_ABS_ | { \I
20 dBm [ -20 dBm JV": .\
-30 dem ,-'\‘ B |
_40 dey Jﬂ‘M N f 1 " J\‘n‘m / \
" LA | Ay s N
-50 dBm 50 dBm | / I
N
7 ~
60 dBm o]
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | |[[ Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  aAlimit
515.000 MAz 823,000 MHz 100,000 kHz 822,21279 MHz -39.51 dém -26.01 d& 44 D00 MITE | 849 P00 Wiz 100,000 Kz ey e 20,10 dBm _gml
523.000 MH2 | 694,000 MHz 50.000 kHz £23,59650 MHz “21.51 dBm -8.51d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00549 MHz -20.86 cBm -7.86 dB
824.000 MHz £29.000 MHz 100.000 kHz 824.35215 MHz 20.00 dBm -10.00 di 850.000 MHz 860.000 MHz 100.000 kHz 850.80420 MHz -40.08 dbm -27.08 dB
—
i J [ i
2020 00:20:13
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum Spectrum L
Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep RefLevel 22.20 dém  Offset 4.20 d& Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Hritghecic f SPURIRHE CHBIEKABS PR
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10dBm
sy e VRSN
ods [ 0 dBm
-10 dom , 1 10 dem
| SPURIOUS_LINE_ABS_ f L
20 dem f’ 20 dBm \
-30 dBm -30 dem
/M_WM WW“-—&“
-40 dam -40 dem .
50 dBm e
MA.-,-""""- e
" [
—
60 dBm —
70 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz | || Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu RBW | Freguenc | Powerabs | ALimit
515.000 MAz 823,000 MHz 100,000 kHz 822,08002 MHz -30.32 dBm -17.32 d& 44 D00 MITE | 849 P00 Wiz 100,000 Kz e .54 B -zawl
523.000 MH2 | 694,000 MHz 50.000 kHz £23,59550 MHz -29.34 dbm -16.34 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,01349 MHz -29.51 dBm -16.51 dB
824.000 MHz £29.000 MHz 100.000 kHz 924.92158 MHz ©.52 dBm -23.38 di 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -30.33 dbm -17.33 dB
il T = —
J1 "
Date: 16.DEC.2020 00:23:28
Sporton International (Kunshan) Inc. Page Number : A80 of A140

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56ZJ5

Report Issued Date : Jan. 08, 2021
Report Version . Rev. 02



SPORTON LAB.

FCC RF Test Report

Report No. : FGON1201B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 22.20 dBm
SGL Count 100/100

Offset 4.20 dB

Mode Auto Sweep

Ref Level 2220 dém  Offset 4.20 dg

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 dvgPwr
e S - SPURIRHIG CHBEKABS_: P
Line _§PURIOUS_| INE_ABS PABS ‘/\ Line_bPURIOUS_LINE_ABd ) PABS
10 dBm ] \ 10 dBm I‘
0de 0 dem j ]
-10 dem / -10 dBm }
| SPURIOUS_LINE_ABS_ f x
-20 dam e -20 dem
i VL
-30 dBm M"‘ dBm
wl " mﬂ.llnb L { \ /\m f \
40 dam W e \ e
!
50 dom S0 dem e
v VAN
-60 dBm Tl
70 dam 70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|['start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823.000 MHz 100.000 kHz 922.20480 MHz -40.34 dém -27.34 d 944.000 MHz §49.000 MAz 100.000 kHz 846.667683 MHz 19,34 dBm -10.66 dB
£23.000 MHz 824,000 MHz 50.000 khz 823,99650 MHz -21.33 dém -8.33d8 849.000 MHz 850,000 MHz 50.000 kHz 840,00250 MHz -21.77 dBm -3.77 d8
£24.000 MHz 529.000 MHz 100.000 kHz 22495215 MHz 19.59 ddm _i0-41de 850.000 MHz 860.000 MHz 100.000 kHz 850.79421 MHz -40.78 dBm -27.78 dB
—
i J (] i
2020 00:2
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum
Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep Ref Level 22.20 dém  Offset 4.20 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Hritghecic f SPURIRHE CHBIEKABS PARE
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
[’-m——fww\mwvm-w’-rmm W‘*/\JIA\ At A A AV
0d3 [ dem
-10 d8m - \ 10 dBm
| SPURIOUS_LINE_ABS_ ! 1 !
20 dem ff 20 dem \
-30 dBm -30 dBm .
IR A
-40 dBm -40 dém = =
1 ~
-50 dBm — at 50 dem >
| o] -t
_"_‘_,-———J “‘ﬂ—_h_“
-60 dB 60 dB
’/,D’-w— m ——
70 dém -70 dBm
Start 815.0 MHz 3003 pts Stop 820.0 MHz | |[[Start 844.0 MHz 3003 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
515.000 MHz 823,000 MHZ 100,000 kHz 822,96404 MHz -32.97 dem -19.97 d& 844.000 MHZ 849,000 MH2 100.000 kHz 544.55165 MHZ 5.02 dbm 24.06 db
523.000 MHz £24.000 MHz 50.000 kHz 823.99B50 MHz -31.59 dém -18.59.d8 849,000 MHz 850.000 MHz 50.000 kHz 849,00350 MHz -32.22 dBm -19.22 dB
824.000 MHz £29.000 MHz 100.000 kHz B27.06943 MHz 5.60 dBm —24.40 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -32.88 dBm -19.88 dB
T vy —
) [ i )
Date: 16.DEC.2020 00:25:08
Sporton International (Kunshan) Inc. Page Number : A81 of A140
TEL : +86-512-57900158 Report Issued Date : Jan. 08, 2021

FAX : +86-512-57900958
FCC ID : IHDT56ZJ5

Report Version . Rev. 02



SPORTON LAB.

FCC RF Test Report

Report No. : FGON1201B

LTE Band 5/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 22.20 dBm
SGL Count 100/100

Offset 4.20 dB Mode Auto Sweep

Ref Level 22,20 dem

SGL Count 100/100

Offset 4.20 d& Mode Auto Sweep

z020

ooz

@1 AvgPwr (@1 avgPwr
t Tk f SPURIRHIG CHBEKABS_: PARS
Line _$PURIOUS_LINE_ABS PABS /‘\l Line _$PURIOUS_LINE AHS’G PASS
10 dBm F \ 10 dBm I
o de ; 0 dBm ,‘ k
-10 dem -10 dBm '."J
| SPURIOUS_LINE ABS_ | H
-20 dBm -20 dem JLr{!” K
-30 dBm Il ,ﬂ. dem. i’
i f i E:. A\ (‘l \
-40 dgm ¥ + 40 dRm iy
Mo/ O ‘\L A
50 dBm 50 dBm g1 -
./’\,_f,-,—/ JJ}\‘ |
60 dam 50 dBm
Bl I - —
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc |  Powerabs | ALimit
£15.000 Mz 823,000 MHz 100,000 kHz 922.18881 MHz -47.02 dém -34.02 d 544.000 MHz W?UE%IHZ 100.000 kHz a‘t_?ﬁ: Mhz 16.65 dbm -uﬁl
£23.000 MHz 824,000 MHz 50.000 kHz 823,93550 MHz -23.60 dém -10.60 dB 340,000 MH= 850,000 MHz 20,000 kHz 349 00740 MHz 2199 dBm saade
£824.000 MHz 529,000 MHz 100,000 kHz 824,32717 MHz 18.36 dBm -11.64 dB 850,000 MHz B80.000 MHz 166 D00 kHz BED.83417 MHz —41.56 cbm 36 58 db,
—
i ] (] i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 22.20 dBm
SGL Count 100/100

Offset 4.20 dB

Mode Auto Sweep

Spectrum

Ref Level 22,20 dBm

SGL Count 100/100

Offset 4.20 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Hmit-GHreck + SPURIRHECHBEKABS _. PARE
Line _$PURIOUS_| INE_ABS PAES Line _$PURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
e RN TP WA
0 dB [{ bt dBm -
-10 d8m f \ 10 dem
| SPURIOUS_LINE_ABS_ ( \
20 dem (J 20 dem L
-30 dBm -30 dBm k_q\
40 dBm P e e 40 dem
50 dey a S0 dey
- m - m:
-
—_—T ——-—_‘___“hv‘-—
-60 dBrm -50 dBm
—
70 dBm -70 dBm
Start 815.0 MHz 3003 pts stop 829.0 MHz_| |([Start 844.0 Mz 3003 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 823,000 MHz 100,000 kHz 922,91608 MHz -35.55 dem -22.55 de 544.000 MHZ 849,000 MH2 100.000 kHz B44.73177 Mz 457 dim 25,43 dB
523.000 MHz £24.000 MHz 50.000 kHz 823,99550 MHz -33.58 dém -20.55 d8 849,000 MHz 850.000 MHz 50.000 kHz 849,00150 MHz -34.41 dBm -21.41 dB
£24.000 MHz 529.000 MHz 100.000 kHz 227.96354 MHz 4.52 ddm _25.39 db 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -36.42 dBm -23.42 dB
T vy —
) [ i )
Date: 16.DEC.2020 00:57:39
Sporton International (Kunshan) Inc. Page Number 1 A82 of A140

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56ZJ5

Report Issued Date : Jan. 08, 2021
Report Version . Rev. 02



SPORTON LAB.

FCC RF Test Report

Report No. : FGON1201B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Ref Level 22.20 dBm
SGL Count 100/100

Offset 4.20 dB

Mode Auto Sweep

Ref Level 2220 dém  Offset 4.20 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 avgPwr
t 5 SPURIRHIG CHBEKABS_: PARS
Line INE ABS pakS f\ Line _§PURIOUS_LINE_ABS PABS ﬁ
10 dBm 10dém / \
ode ll 0 dem
J 1 rj l
-10 dBm } -10 dBm Pl .‘
SPURIOUS_LINE_&BS_ “} M‘U' f" Y
-20 dBm j : -20 dem
] |
-30 dBm JI l‘ dBm jﬂ, \
-40 dBm ’j‘ ﬂh\f _d0ldem Nﬂ\ﬂ - L .
N T
f\ W L‘\-—J’lﬁ A /"WVJ\\...J\ 4\/ L‘l R B [ Vel ‘ ,f |l
-50 dBm 250 dem \_ / \
d -60 dBm e P /{
S—
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 820,20679 MHz -43.64 dBm -30.64 06 539,000 MHz 849,000 MHZ 100,000 kHz 898 40550 MHz 20,14 dbm ~9.96 0B
823.000 MHz 524.000 MHz 100.000 kHz 823.97453 MHz -23.26 dBm -10.26 dB 549,000 MH= 850,000 MHz2 100,000 kHz 249.00050 MH= 5521 dbm T
824.000 MHz 934,000 MHz 100.000 kHz 824.61439 MHz 19.51 dém -10.30 dB £50.000 MHz 860.000 MHz 100.000 kHz 852.83217 MHz -40.88 dBm 57.68 dB
—
i J i i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 22.20 dBm
SGL Count 100/100

Offset 4.20 dB

Mode Auto Sweep

Ref Level 2220 dém  Offset 4.20 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Hmit-GHreck + SPURIRHECHBEKABS _. PARE
Line IRIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
b e L T  hta s et hk e e s Tyt el ot Lot e A L e S
-10 dem \ -10 dem \
SPURIOUS_LINE_ABS_ ‘ l |
-20 dem [ (B 0 dBm \
-0 dBm g Y[t cer =
L™ ““*-m-».__.__._\
-40 dem -40 dBm
-50 de -50 dBm
e e
pm -60 dBm
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | |([Start 839.0 Mz 3003 pts Stop 860.0 Mz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
515.000 MHz 823,000 MHz 100,000 kHz 822,98002 MHz -32,86 dBm -19.86 dB 539.000 MHZ 849,000 MH2 100.000 kHz B41,60240 MHz 403 dBm _25W|
223.000 MHz S24.000 M 100,000 kHz 82397153 MHz -30.50 dém -17.50 d8 §49.000 MHz 850.000 MHz 100,000 kHz 849,00050 MHz -31.35 dBm -18.35 dB
£24.000 MHz 534000 MHz 100.000 kHz 83128771 MHz 3.57 ddm ~26.33 db 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -33.56 dBm -20.56 dB
]—v T ; —
J1 ]
Date:
Sporton International (Kunshan) Inc. Page Number : A83 of A140

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56ZJ5

Report Issued Date : Jan. 08, 2021
Report Version . Rev. 02



SPORTON LAB.

FCC RF Test Report

Report No. : FGON1201B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

=)

Ref Level 22.20 dBm  Offset 4.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,20 dem
SGL Count 100/100

Offset 4.20 d& Mode Auto Sweep

(@1 dvgPwr

@1 AvgPwr
t - SPURIRHE CHBEKABS_ P
Line INE_ABS PABS i Line _SPURIOUS_LINE_ABS PABS f\
10 dBm T 10 dBm / \
0ds ! l 0 dem J 1
-10 dem: | H‘H -10 dBm A
SPURIOUS_LINE_ABS_ J' th J'N L
-20 dBm f‘ 11“ -20 dem T d
LI
30 dam \" ﬁi dem - ;'J
-40 dBm i nvﬁ‘u “l\\ I [ | _4n|dem Vﬂ . 1/ \
WP L W JLJUJ I\JW" qu 7 L] IS DL AW e \ ﬂ‘
-50 dem S0 dBm b nil I\L /’\
-60 dBm \
S
-70 dBm: 70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | ||| Start 839.0 MHz 3003 pts Stop 860.0 MHz
[Spurious EmiSSi"'I's | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc PowerAbs | Alimit
§15.000 MHz 523,000 MHz 100,000 kHz 822,30070 MHz -40.20 dBm -27.20 d& 539.000 MHz ﬁ?ﬁﬁmz 100.000 kHz aﬁ‘ﬁ MHz 19.57 dBm -mWI
823.000 MHz | 624.000MHe | 100.000 kiiz 923.58551 Mz ~23.23 dom -10.23 68 949.000 Mz | 850,000 MHz 100.000 kHz 849,00949 Mhz ~23.13 dém -10.18 de
824.000 MHz 834,000 MHz 100,000 kHz 924,58442 MHz 19,50 dBm -10.50 dg 850.000 MHz 860,000 MHz 100.000 kHz B850.85415 MHz ~41.15 dbm 58.15 dB
—
)i J ] i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 22.20 dBm  Offset 4.20 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 22,20 dBm
SGL Count 100/100

Offset 4.20 dB Mode Auto Sweep

(@1 AvgPwr

@1 AvaPwr
Hritghecic f SPURIRHE CHBIEKABS PR
Line IRIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
ods e A A gt g el e | b i Ao Ao g \
| |
-10 d8m i -10 dem
SPURIOUS_LINE_ABS_ | \
-20 dem J i -30 dBm 1
-30 dBm 1 0 dem 5
M b A
_,.-—-"‘-»- ““""—«_—
-40 dBm L1 -40 dBm
..-—"'ﬂ \
-50 dam -50 dBm:
D-/ \-,_,.
-spdm -60 dBm
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100,000 kHz 822.97203 MAz -35.11 dém -22.11 06 §30.000 MHz '840.000 MAZ 100,000 kHz 840.33367 MHZ 2.83 dBm 27.17 dB
823.000 MHz 524.000 MHz 100.000 kHz 823.99051 MHz -33.26 dBm -20.26 dB 549,000 MH= 850,000 MHz2 100.000 kHz 840.02348 MHz 233.67 dBm 220,67 dB
824.000 MHz £34.000 MHz 100.000 kHz 827.63137 MHz 2.37 dém -27.63 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -35.71 dbm -22.71 dB
T - —
i X N ™
Date:
Sporton International (Kunshan) Inc. Page Number 1 A84 of A140
TEL : +86-512-57900158 Report Issued Date : Jan. 08, 2021
FAX : +86-512-57900958 Report Version . Rev. 02

FCC ID : IHDT56ZJ5



SPORTON LAB.

FCC RF Test Report

Report No. : FGON1201B

LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

=)

Spectrum

Ref Level 22.20 dBm
SGL Count 100/100

Offset 4.20 dB Mode Auto Sweep

Ref Level 2220 dém  Offset 4.20 dg

SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 avgPwr
t 5 SPURIRHIG CHBEKABS_: PARE—
Line INE ABS pPAES f\ Line _§PURIOUS_LINE_ABS. PAES H
10 dBm 10dém ) \
ods i \l‘ 0 dem JJ }
-10 derm T } -10 dem . L
SPURIOUS_LINE ABS_ ‘ ubk NJJ '»l
20 dém I 20 dem !
-30 dBm / M\ "": 3l e \
-40 dem / HL f ‘h\ | ‘l\ -40HBm Jhl J",’J \
\ il
. ‘ | / AN 4 ¥ LS PV \/J | / \,-»—w!\--w/ WA L \ { Ir' |
50 dem T A 0 deim N
A AN R
-50,d8m 50 dBm = -
J}dg'{_' ———
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 82015884 MHz -48.45 dBm -35.45 d8 §39.000 MHz 849,000 MHz 100.000 kHz 848,41558 MHz 18.41 dBm -11.50 dB
£23.000 MHz 824,000 MHz 100.000 kHz 923,98851 MHz -23.61 dém -10.61d8 849,000 MHz 850,000 MHz 100,000 kHz 849,00450 MHz -23.88 dBm -10.38 de
£24.000 MHz 534,000 MHz 100,000 kHz 824,50440 MHz 18.36 dBm -11.64 dB 650.000 MHz B50.000 MH2 100.000 kHz BE2.81210 MHzZ 42.84 dBm -29.84 dB
- —
i (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 22.20 dBm
SGL Count 100/100

Offset 4.20 dB Mode Auto Sweep

Ref Level 22,20 dBm

SGL Count 100/100

Offset 4.20 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Hritghecic f SPURIRHE CHBIEKABS PR
Line IRIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
ode A o Y . b,
-10 dem l -Af; dBm \|
SPURIOUS_LINE_ABS_ \ \
20 dem f \ -i%n dem L
-30 dm f rgu dem ;
-40 dBm P -40 dBm k-—h...\,_ ]
—
50 dBm
\‘w—
-60 dBm
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stap 834.0 MHz | ([ Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,99600 MHz -37.31 dem -24.31 06 539,000 MHz 849,000 MHZ 100 000 kHz e 1.67 dom _ZEWI
523.000 MH2 | 694,000 MHz 100,000 kHz 823,55750 MHz -35.22 dbm -22.22 db 849,000 MHz | 850000 MHz 100,000 kHz 849,01648 MHz -35.60 dBm -22.60 dB
£24.000 MHz 534.000 MHz 100.000 kHz £25.91309 MHz 1.72 dBm -26.26 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -38.30 dBm -25.30 dB
T - —
i (] i ™
Date: 01:04:08
Sporton International (Kunshan) Inc. Page Number 1 A85 of A140

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56ZJ5

Report Issued Date : Jan. 08, 2021
Report Version . Rev. 02



SPORTON LAB.

FCC RF Test Report

Report No. : FGON1201B

Conducted Spur

lous Emission

LTE Band 5/ 1.4MHz

Spectrum u%;"
Ref Level 0.00 dBm  Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Tmrk Paks
10 hdne JRIOUS_|LINE_ABS PAES
S_LINE_ABS_
N
- (. —
a
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -64.46 dBm -51.46 dB
260,000 MHz 1.000 GHz 100.000 kHz 860.48951 MHz -63,48 dBm -50.48 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.83879 GHz -53.74 dBm -40.74 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87677 GHz -48.42 dBm -35.42 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.31317 GHz -51.75 dBm -38.75 dB
hid
L VA J -
: 16.DEC.2020 01:
ectrum u%;" ec ué]
Ref Level 0.00 dBm  Offset 4.20 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit 1 ack Paks Limit 'thrrk
10 hdne JRIOUS_|LINE_ABS PAES _10 AdRE_BPURIOUS LINE ABS
SPU S_LINE_ABS_ SPU LINE_ABS_
—— r—
— o~ (™
il | el
" L
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[| tart 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 716.72789 MHz -64.47 dbm -51.47 dB 30,000 MHz 815.000 MHz 100.000 kHz 742.61954 MHz -64.49 dBm -51.45 dB
860.000 MHz 1.000 GHz 100.000 kHz 949.86014 MHz -63.40 dBm -50.40 dB 860,000 MHz 1,000 GHz 100.000 kHz 806.71329 MHz -63.53 dBm -50.53 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98825 GHz -53.77 dBm -40.77 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.99625 GHz -53.77 dBm -40.77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88326 GHz -48.41 dBm -35.41 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.70679 GHz -48,57 dBm -35.67 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.33817 GHz -51.91 dBm -38.91 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00575 GHz -51.81 dBm -38.681 dB
hid bl
L VA J - L JL 4 ‘
Date 16.DEC.2020 01:23:35
Sporton International (Kunshan) Inc. Page Number : A86 of A140

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56ZJ5

Report Issued Date : Jan. 08, 2021
Report Version . Rev. 02





